
E-SECNG-PL-1016

Printed in USA

JWA ©2016

Page 1

EQUIPMENT DEVELOPMENT COMPANY, INC.
100 Thomas Johnson Drive, Frederick, MD 21702-4600 USA

Phone: 800-638-3326 or 301-663-1600  •  Fax: 800-447-3326 or 301-663-1607
Website: www.edcoinc.com  •  E-mail: sales@edcoinc.com

PARTS LIST MANUAL

MODEL SECNG

REVISED STARTING
SERIAL # 161010019

MAGNA-TRAP™ SINGLE-DISC FLOOR GRINDERS
      SKU #         MODEL #                      POWER OPTION

      59800         SECNG-1.5L                 LEESON MOTOR  1.5HP  60Hz 1-PHASE
      59900         SECNG-1.75L/50/1       LEESON MOTOR 1.75HP 50Hz 1-PHASE

™







 E-SECNG-PL-1016

Printed in USA

©2016 JWA

Page 4

EQUIPMENT DEVELOPMENT COMPANY, INC.
100 Thomas Johnson Drive, Frederick, MD 21702-4600 USA

Phone: 800-638-3326 or 301-663-1600  •  Fax: 800-447-3326 or 301-663-1607
Website: www.edcoinc.com  •  E-mail: sales@edcoinc.com

ILLUSTRATION 1:
MAIN GROUPING



E-SECNG-PL-1016

Printed in USA

JWA ©2016

Page 5

EQUIPMENT DEVELOPMENT COMPANY, INC.
100 Thomas Johnson Drive, Frederick, MD 21702-4600 USA

Phone: 800-638-3326 or 301-663-1600  •  Fax: 800-447-3326 or 301-663-1607
Website: www.edcoinc.com  •  E-mail: sales@edcoinc.com

PARTS LISTING - ILLUSTRATION 1: MAIN GROUPING
ITEM #      PART #        DESCRIPTION                                                                                             QTY.

1 86901 MAIN FRAME, SEC-NG 1
2 86304S HANDLE BAR, SEC 1
3 10029 SCREW, CAP 3/8-24 X 1-3/4         4
4 10025 WASHER, FLAT 3/8 SAE ZINC 8
5 10004 NUT, HEX LOCK 3/8-24 ZINC 4
6 10608 GRIP, HAND 1” MODEL AT 2
7 86419 HOLDER, POWER CORD 1
8 10846 SCREW, CAP STSHW 1/4-20 X 1/2 2
9 10038 WASHER, LOCK 1/4 ZINC 2

10 86347 BRACKET, MULTI-VAC PORT 2-3” 1
11 65021 CAP/PLUG 2” RED PLASTIC, FLANGED 1
12 10846 SCREW, CAP STSHW 1/4-20 X 1/2 2
13 10038 WASHER, LOCK 1/4 ZINC 2
14 77113 HOSE, FLEX 2”ID X 32”L, GRINDERS 1
15 10766 CLAMP, HOSE, SAE #32, ADJ. TO 2-1/2 2
16 86426K RUBBER SKIRT W/ VELCRO LOOP & HOOK

(INCLUDES ITEMS 17 & 18  TOGETHER)
1

17 86426 RUBBER SKIRT W/ VELCRO-LOOP ONLY, 2 X 39-1/8
NOTE: CUT TO 36”

1

18 86427 VELCRO-HOOK ONLY, 1” X 39” (CUT DOWN)
NOTE: THIS PIECE IS PLACED AROUND THE BOTTOM EDGE 
OF THE SHROUD.

1

19 77008 BEARING, BALL 1” 4-HOLE FLANGE, ND 2
20 10003 SCREW, CAP 7/16-20 X 1-1/4 ZINC 8
21 10450 WASHER, LOCK 7/16 ZINC 8
22 10481 NUT, HEX 7/16-20 ZINC 8
23 86393 SHAFT, SEC-HD 1”DIA. X 9-11/16”L 1
24 86903 SPACER, HEAD, 1-5/8”L, SEC-NG 1
25 86391A 10” MAGNA-TRAP DISC ASSY. W/ HUB 

(REFER TO ILLUS. 4 FOR BREAKDOWN)
1

26 10007 PIN, ROLL 3/8 X 2-1/2 1
27 86902 HOOD, SEC-NG 1
28 10907 SCREW, CAP 3/8-16 X 3/4 2
29 10811 WASHER, LOCK 3/8 ZINC 2
30 10025 WASHER, FLAT 3/8 SAE ZINC 2
31 86345 WEIGHT BLOCK, 30 LB. 1
32 10323 SCREW, CAP 1/2-13 X 2-1/2 2
33 10045 WASHER, LOCK 1/2 ZINC 2
























	Front Cover Page
	Safety Messages & General Instructions
	Table of Contents
	Illus. 1: Main Grouping
	Parts Listing - Illus. 1

	Illus. 2: Leveling System Grouping
	Illus. 3: Water Valve & Hose Grouping
	Illus. 4: 10" Quick-Change Multi-Accessory Disc Assembly
	Illus. 5: Optional Diamond Disc Adapter
	Illus. 6: Motor & Belt Drive Grouping
	Parts Listing - Illus. 6

	Wiring Diagram for Switch
	Wiring Diagram for 60Hz Motor
	Wiring Diagram for 50Hz Motor
	Decal Sheet
	Limited Equipment Warranty of Sale - Terms & Conditions



